הודעה על החמרה  ( מידע בטיחות)  בעלון לרופא 
(מעודכן 05.2013) 

 תאריך: 19.4.2015
שם תכשיר באנגלית ומספר הרישום :Travatan  126 -37 -30541-20 
שם בעל הרישום : Lapidot medical import and marketing
טופס זה מפרט ההחמרות בלבד !
	ההחמרות המבוקשות

	פרק בעלון


	טקסט נוכחי
	טקסט חדש

	Contraindications
	CONTRAINDICATION
Known hypersensitivity to travoprost, benzalkonium chloride or any other ingredients in this product. TRAVATAN™ may interfere with the maintenance of pregnancy and should not be used by women during pregnancy or by women attempting to become pregnant.

	4.3 Contra-indications
Hypersensitivity to active substance or to any of the excipients

	Posology , dosage & administration           
	DOSAGE AND ADMINISTRATION

The recommended dosagee is one drop in the affected eye(s) twice once-daily in the evening. The dosage of TRAVATAN should not exceed once-daily since it has been shown that more frequent administration may decrease the intraocular pressure lowering effect.
Reduction of intraocular pressure starts approximately 2 hours after administration, and the mximum effect is reached after 12 hours.
TRAVATAN may be used concomitantly with other topical ophthalmic drug products to lower intraocular pressure.if more than one topical ophthalmic drug is being used ,the drugs should be administered at least five (5) minutes apart.
Pediatric Use:  Safety and effectiveness in pediatric patients have not been established
Geriatric Use
No overall differences in safety or effectiveness have been observed between elderly and other adult patients..
TRAVATAN™ has not been studied in patients with renal or hepatic impairment and should be used with caution in such patients.


	 4.2 Posology and method of administration
 Use in adults, including the elderly population
The dose is one drop of TRAVATAN in the conjunctival sac of the affected eye(s) once daily.Optima' effect is obtained if the dose is administered in the evening.
Nasolacrimal occlusion or gently closing the eyelid after administration is recommended. This may reduce the systemic absorption of medicinal products administered via the ocular route and result in a decrease in systemic adverse reactions.
If more than one topical ophthalmic medicinal product is being used, the medicinal products must be administered at least 5 minutes apart (see section 4.5).
If a dose is missed, treatment should be continued with the next dose as planned. The dose should not exceed one drop in the affected eye(s) daily.
When substituting another ophthalmic antiglaucoma agent with TRAVATAN, the other agent should be discontinued and TRAVATAN should be started the following day.
Posology

The dose is one drop of EMADINE to be applied to the affected eye(s) twice daily.

When used with other ophthalmic medicines, an interval of ten minutes should be allowed between applications of each medicinal product.
 Paediatric population

The efficacy and safety of TRAVATAN in patients below the age of 18 years have not been

established and its use is not recommended in these patients until further data become available.
Hepatic and renal impairment

TRAVATAN has been studied in patients with mild to severe hepatic impairment and in patients with mild to severe renal impairment (creatinine clearance as low as 14 ml/min) No dosage adjustment is necessary in these patients.

Method of administration
For ocular use:
The patient should remove the protective overwrap immediately prior to initial use. To prevent contamination of the dropper tip and solution, care must be taken not to touch the eyelids, surrounding areas or other surfaces with the dropper tip of the bottle.



	Special warnings and special precautions for use
	Warnings: TRAVATAN™ has been reported to cause changes to pigmented tissues. The most frequently reported changes have been increased pigmentation of the iris and periorbital tissue (eyelid) and increased pigmentation and growth of eyelashes. These changes may be permanent.

TRAVATAN™ may gradually change eye color, increasing the amount of brown pigmentation in the iris by increasing the number of melanosomes (pigment granules) in melanocytes. The long term effects on the melanocytes and the consequences of potential injury to the melanocytes and/or deposition of pigment granules to other areas of the eye are currently unknown. The change in iris color occurs slowly and may not be noticeable for months to years. Patients should be informed of the possibility of iris color change.

Eyelid skin darkening has been reported in association with the use of TRAVATAN™.

TRAVATAN™ may gradually change eyelashes in the treated eye; these changes include increased length, thickness, pigmentation, and/or number of lashes. Patients who are expected to receive treatment in only one eye should be informed about the potential for increased brown pigmentation of the iris, periorbital and/or eyelid tissue, and eyelashes in the treated eye and thus heterochromia between the eyes. They should also be advised of the potential for a disparity between the eyes in length, thickness, and/or number of eyelashes.

Precautions:

General

There have been reports of bacterial keratitis associated with the use of multiple-dose containers of topical ophthalmic products. These containers had been inadvertently contaminated by patients who, in most cases, had a concurrent corneal disease or a disruption of the epithelial surface (see Information for Patients ).

Patients may slowly develop increased brown pigmentation of the iris. This change may not be noticeable for months to years (see Warnings ). Iris pigmentation changes may be more noticeable in patients with mixed colored irides, i.e., blue-brown, grey-brown, yellow-brown, and green-brown; however, it has also been observed in patients with brown eyes. The color change is believed to be due to increased melanin content in the stromal melanocytes of the iris. The exact mechanism of action is unknown at this time.

Typically the brown pigmentation around the pupil spreads concentrically towards the periphery in affected eyes, but the entire iris or parts of it may become more brownish. Until more information about increased brown pigmentation is available, patients should be examined regularly and, depending on the situation, treatment may be stopped if increased pigmentation ensues.

TRAVATAN™ should be used with caution in patients with active intraocular inflammation (iritis/uveitis).

Macular edema, including cystoid macular edema, has been reported during treatment with prostaglandin F 2(alpha) analogues. These reports have mainly occurred in aphakic patients, pseudophakic patients with a torn posterior lens capsule, or in patients with known risk factors for macular edema. TRAVATAN™ should be used with caution in these patients.

TRAVATAN™ has not been evaluated for the treatment of angle closure, inflammatory or neovascular glaucoma.

TRAVATAN™ has not been studied in patients with renal or hepatic impairment and should be used with caution in such patients.

TRAVATAN™ should not be administered while wearing contact lenses.

Patients should be advised that TRAVATAN™ contains benzalkonium chloride which may be adsorbed by contact lenses. Contact lenses should be removed prior to the administration of the solution. Lenses may be reinserted 15 minutes following administration of TRAVATAN™.

Since prostaglandins are biologically active and may be absorbed through the skin, women who are pregnant or attempting to become pregnant should exercise appropriate precautions to avoid direct exposure to the contents of the bottle. In case of accidental contact with the contents of the bottle, thoroughly cleanse the exposed area with soap and water immediately.

Information for Patients

Patients should be advised concerning all the information contained in the Warnings and Precautions sections.

Patients should also be instructed to avoid allowing the tip of the dispensing container to contact the eye or surrounding structures because this could cause the tip to become contaminated by common bacteria known to cause ocular infections. Serious damage to the eye and subsequent loss of vision may result from using contaminated solutions.

Patients also should be advised that if they develop an intercurrent ocular condition (e.g., trauma, or infection) or have ocular surgery, they should immediately seek their physician's advice concerning the continued use of the multi-dose container.

Patients should be advised that if they develop any ocular reactions, particularly conjunctivitis and lid reactions, they should immediately seek their physician's advice.

If more than one topical ophthalmic drug is being used, the drugs should be administered at least five (5) minutes apart.

	4.4 Special warnings and special precautions for use

TRAVATAN may gradually change the eye colour by increasing the number of melanosomes

(pigment granules) in melanocytes. Before treatment is instituted, patients must be informed of the pos sibility of a permanent change in eye colour. Unilateral treatment can result in permanent

heterochromia. The long term effects on the melanocytes and any consequences thereof are currently unknown. The change in iris colour occurs slowly and may not be noticeable for months to years. The change in eye colour has predominantly been seen in patients with mixed coloured irides, i.e., blue-brown, grey-brown, yellow-brown and green-brown; however, it has also been observed in patients with brown eyes. Typically, the brown pigmentation around the pupil spreads concentrically towards the periphery in affected eyes, but the entire iris or parts of it may be become more brownish.

After discontinuation of therapy, no further increase in brown iris pigment has been observed.

In controlled clinical trials, periorbital and/or eyelid skin darkening in association with the use of TRAVATAN has been reported in 0.4% of patients.

TRAVATAN may gradually change eyelashes in the treated eye(s); these changes were observed in about half of the patients in clinical trials and include: increased length, thickness, pigmentation, and/or number of lashes. The mechanism of eyelash changes and their long term consequences are currently unknown.

TRAVATAN has been shown to cause slight enlargement of the palpebral fissure in studies in the monkey. However, this effect was not observed during the clinical trials and is considered to be species specific.

There is no experience of TRAVATAN in inflammatory ocular conditions; nor in neovascular, angle-closure, narrow-angle or congenital glaucoma and only limited experience in thyroid eye disease, in open-angle glaucoma of pseudophakic patients and in pigmentary or pseudoexfoliative glaucoma.

Caution is recommended when using Travatan in aphakic patients, pseudophakic patients with a torn posterior lens capsule or anterior chamber lenses, or in patients with known risk factors for cystoid macular oedema.

Skin contact with TRAVATAN must be avoided as transdermal absorption of travoprost has been demonstrated in rabbits.

TRAVATAN contains propylene glycol which may cause skin irritation.

TRAVATAN contains polyoxyethylene hydrogenated castor oil 40 which may cause skin reactions.

In patients with known predisposing risk factors for iritis/uveitis, TRAVATAN can be used with caution.

Prostaglandins and prostaglandin analogues are biologically active materials that may be absorbed through the skin Women who are pregnant or attempting to become pregnant should exercise appropriate precautions to avoid direct exposure to the contents of the bottle. In the unlikely event of coming in contact with a sub stantial portion of the contents of the bottle, thoroughly cleanse the exposed area immediately.

Patients must be instructed to remove contact lenses prior to application of TRAVATAN and wait 15 minutes after instillation of the dose before reinsertion.



	Interaction with other medicaments and other forms of interaction
	
	4.5 Interaction with other medicinal products and other forms of interaction
 No interaction studies have been performed.



	Pregnancy and fertility ,lactation
	Carcinogenesis, Mutagenesis, Impairment of Fertility
Travoprost was not mutagenic in the Ames test, mouse micronucleus test and rat chromosome aberration assay. A slight increase in the mutant frequency was observed in one of two mouse lymphoma assays in the

presence of rat S-9 activation enzymes.

Travoprost did not affect mating or fertility indices in male or female rats at subcutaneous doses up to 10 μg/kg/day [250 times the maximum recommended human ocular dose of 0.04 μg/kg/day on a μg/kg basis

(MRHOD)]. At 10 μg/kg/day, the mean number of corpora lutea was reduced, and the post-implantation losses were increased. These effects were not observed at 3 μg/kg/day (75 times the MRHOD).

Pregnancy:TeratogenicEffects

Pregnancy Category: C

Travoprost was teratogenic in rats, at an intravenous (IV) dose up to 10 μg/kg/day (250 times the MRHOD), evidenced by an increase in the incidence of skeletal malformations as well as external and visceral malformations, such as fused sternebrae, domed head and hydrocephaly. Travoprost was not teratogenic in rats at IV doses up to 3 μg/kg/day (75 times the MRHOD), and in mice at subcutaneous doses up to 1.0 μg/kg/day (25 times the MRHOD). Travoprost produced an increase in post-implantation losses and a

decrease in fetal viability in rats at IV doses > 3 μg/kg/day (75 times the MRHOD) and in mice at subcutaneous doses > 0.3 μg/kg/day (7.5 times the MRHOD).

In the offspring of female rats that received travoprost subcutaneously from Day 7 of pregnancy to lactation Day 21 at the doses of >/=0.12 μg/kg/day (3 times the MRHOD), the incidence of postnatal mortality was increased, and neonatal body weight gain was decreased. Neonatal development was also affected,

evidenced by delayed eye opening, pinna detachment and preputial separation, and by decreased motor activity.

No adequate and well-controlled studies have been performed in pregnant women. TRAVATAN™ may interfere with the maintenance of pregnancy and should not be used by women during pregnancy or by women attempting to become pregnant.

Nursing Mothers 

A study in lactating rats demonstrated that radiolabeled travoprost and/or its metabolites were excreted in milk. It is not known whether this drug or its metabolites are excreted in human milk. Because many drugs are excreted in human milk, caution should be exercised when TRAVATAN™ is administered to a nursing woman.


	4.6  Fertility,Pregnancy and lactation
Women of child-bearing potential/contraception

TRAVATAN must not be used in women of child bearing age/potential unless adequate contraceptive measures are in place (see section 5.3).

Pregnancy

Travoprost has harmful pharmacological effects on pregnancy and/or the foetus/new-bom child.

TRAVATAN should not be used during pregnancy unless clearly necessary.

Breastfeeding

It is unknown whether travoprost from eye drops is excreted in human breast milk. Animal studies have shown excretion of travoprost and metabolites in breast milk. The use of TRAVATAN by breast-feeding mothers is not recommended.



	Adverse events
	ADVERSE REACTIONS

The most common ocular adverse event observed in controlled clinical studies with TRAVATAN™ 0.004% was ocular hyperemia which was reported in 35 to 50% of patients. Approximately 3% of patients discontinued therapy due to conjunctival hyperemia.

Ocular adverse events reported at an incidence of 5 to 10% included decreased visual acuity, eye discomfort, foreign body sensation, pain, and pruritus.

Ocular adverse events reported at an incidence of 1 to 4% included, abnormal vision, blepharitis, blurred vision, cataract, cells, conjunctivitis, dry eye, eye disorder, flare, iris discoloration, keratitis, lid margin crusting, photophobia, subconjunctival hemorrhage, and tearing.

Nonocular adverse events reported at a rate of 1 to 5% were accidental injury, angina pectoris, anxiety, arthritis, back pain, bradycardia, bronchitis, chest pain, cold syndrome, depression, dyspepsia, gastrointestinal disorder, headache, hypercholesterolemia, hypertension, hypotension, infection, pain, prostate disorder, sinusitis, urinary incontinence, and urinary tract infection.


	4.8     Undesirable effects

In clinical studies involving over 4400 patients, TRAVATAN (benzalkonium chloride

preserved) was administered once daily as monotherapy or adjunctive therapy to timolol 0.5%.

No serious ophthalmic or systemic undesirable effects related to the product were reported in

any of the clinical studies. The most frequently reported treatment-related undesirable effect

with TRAVATAN (benzalkonium chloride preserved) monotherapy was hyperaemia of the eye (22.0%), which included ocular, conjunctival, or scleral hyperaemia. Hyperaemia was mild in 83.6% of those patients who experienced it. Almost all patients (98%) who experienced hyperaemia did not discontinue therapy as a result of this event. In phase III clinical studies ranging from 6 to 12 months in duration, hyperaemia decreased over time. In a post approval long-term clinical study of 5 years duration involving 502 patients, TRAVATAN was administered once daily. No serious ophthalmic or systemic undesirable effects related to TRAVATAN were reported in the clinical study. The most frequently reported treatment-related undesirable effect with TRAVATAN was iris hyperpigmentation (29.5%) (see section 4.4).

Hyperaemia of the eye assessed as related to the use of TRAVATAN was reported at an

incidence of 10.0% with 2% of patients reporting hyperemia of the eye discontinuing study

participation due to the undesirable effect.

The following undesirable effects were assessed to be treatment-related with TRAVATAN

(benzalkonium chloride-preserved) monotherapy and are classified according to the following

convention: very common (>1/10), common (>1/100 to <1/10), uncommon (>1/1,000 to <1/100), rare (>1/10,000 to <1/1000), or very rare (<1/10,000).

 Within each frequency grouping, undesirable effects are presented in decreasing order of seriousness.

Please see tables in the leaflet proposal.
In 2 clinical trials involved in the development of TRAVATAN (polyquaternium-preserved),

201 patients were exposed for up to 3 months. No serious ophthalmic or systemic undesirable effects related to the product were reported in either of the clinical trials. The most frequently reported treatment-related undesirable effect with TRAVATAN (polyquaternium-preserved) was hyperaemia of the eye (18.9%), which included ocular or conjunctival hyperaemia. One patient (0.5%) discontinued study participation due to hyperemia of the eye.

The following undesirable effects were assessed to be treatment-related (with TRAVATAN

(polyquaternium-1-preserved) as monotherapy) and are classified according to the following

convention: very common (>1/10), common (>1/100 to <1/10), uncommon (>1/1,000 to <1/100), rare (>1/10,000 to 5_1/1000), or very rare (5_1/10,000). Within each frequency grouping, undesirable effects are presented in decreasing order of seriousness.
Adverse reactions identified from post-marketing experience that have not been reported

previously in clinical trials with TRAVATAN as monotherapy include the following.

Ocular: macular oedema (see also section 4.4), sunken eyes 

Systemic: bradycardia, tachycardia, asthma aggravated, vertigo, tinnitus, PSA increased, hair growth abnormal.



מצ"ב העלון, שבו מסומנות ההחמרות המבוקשות  על רקע צהוב. 
שינויים שאינם בגדר החמרות סומנו (בעלון) בצבע שונה(ירוק). יש לסמן רק תוכן מהותי ולא שינויים במיקום הטקסט
הודעה על החמרה  ( מידע בטיחות)  בעלון לצרכן 

(מעודכן 05.2013) 
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טופס זה מפרט ההחמרות בלבד !
	ההחמרות המבוקשות 

	פרק בעלון


	טקסט נוכחי
	טקסט חדש

	אזהרות
	אם הינך רגיש/ה למזון כלשהו או לתרופה כלשהי, עליך להודיע על כך לרופא לפני נטילת התרופה.
במשך הטיפול עשוי להופיע שינוי בצבע הקשתית.
תתכנה גם תופעות של הארכת הריסים, שינוי בצבעם, התעבות הריסים ו/או שינוי במספר הריסים, שינויים אלה עלולים לעיתים להיות קבועים.
יש להשתמש בזהירות במטופלים חסרי עדשה בעין,מטופלים לאחר השתלת עדשה תוך עינית , בעלי קרע בעדשה או במטופלים עם גורמי סיכון לבצקת מקולרית (בצקת של מרכז הראיה ברשתית(Cystoid macular oedema .
אם מתפתח זיהום בעין במשך הטיפול או במקרה של חבלה או אם הינך עובר/ת ניתוח בעין יש להיוועץ ברופא לגבי המשך הטיפול.
אין להשתמש בתכשיר זה כאשר את/ה מרכיב/ ה עדשות מגע רכות, יש להסיר העדשות לפני השימוש בתכשיר, וניתן להחזירן כעבור לא פחות מ- 15 דקות מהזלפת התרופה לעין.


	אזהרות
· השימוש בתרופה מתחת לגיל 18 אינו מומלץ. יש להיוועץ ברופא לפני התחלת הטיפול.
· במשך הטיפול עשוי להופיע שינוי בצבע הקשתית.תתכנה גם תופעות של הארכת הריסים, שינוי בצבעם, התעבות הריסים ו/או שינוי במספר הריסים,צמיחה יוצאת דופן של שיער העפעפים. שינויים אלה עלולים לעיתים להיות קבועים.
· במקרים נדירים יכול להתפתח קוצר נשימה,צפצופים, הגברה בסימפטומים של אסטמה.אם אתה מודאג משינויים בנשימה שלך, יש להיוועץ ברופא .
· התרופה יכולה להיספג דרך העור.אם התכשיר בא במגע עם העור, יש לשטוף אותו מייד במיוחד אצל נשים בהריון או שמנסות לכנס להיריון.


	תגובות בין תרופתיות

	אם הינך נוטל/ת תרופה נוספת,כולל תרופות ללא מרשם ותוספי תזונה, או אם גמרת זה עתה טיפול בתרופה אחרת, עליך לדווח לרופא המטפל כדי למנוע סיכונים או אי יעילות הנובעים מתגובות בין תרופתיות, במיוחד לגבי תכשירים אחרים לטיפול בעין.

	אם אתה לוקח, או אם לקחת לאחרונה, תרופות אחרות כולל תרופות ללא מרשם ותוספי תזונה, ספר על כך לרופא או לרוקח. 
הריון והנקה 
אין להשתמש בתכשיר כאשר הינך בהריון או עומדת להיכנס להריון או כאשר הינך מניקה מכיוון שהתרופה עלולה לחדור לחלב האם,היוועצי ברופא לפני התחלת הטיפול בטרבתן.
נהיגה ושימוש במכונות
השימוש בתרופה זו עלול לגרום לטשטוש ראייה ועל כן מחייב הימנעות מנהיגה ברכב או הפעלת מכונות עד שהתופעה חלופת .
מידע חשוב אודות חלק מהמרכיבים של התרופה:
התכשיר מכיל Hydrogenated castor oil  ו Propylene glycol העלולים לגרום לגירוי בעור.


	אופן השימוש
	רחץ/י היטב את ידיך. הטה/י ראשך לאחור או שכב/י על מיטה ובעזרת האצבע הרחק/י מעט את העפעף התחתון מן העין לתוך המרווח שייווצר טפטף/י את התרופה, עצום/י את העיניים למשך1- 2 דקות.אל תעפעף/י.
למניעת זיהום התמיסה-יש להקפיד שקצה הבקבוק לא יבוא במגע עם משטח כלשהו,כולל האצבע וסגור/י הבקבוק היטב.
אין להשתמש בתרופה יותר מחודש לאחר פתיחת הבקבוק לראשונה.

	אופן השימוש:
בכדי להימנע מזיהום, אין לתת לקצה הבקבוק לגעת
 במשטח כלשהו (כולל העין עצמה). יש לשמור על
 הבקבוק סגור היטב.
יתכן ובקבוק הטיפות אינו מלא; הדבר נועד לאפשר
 שליטה טובה יותר על קצב הטפטוף.
רחץ את ידיך. הטה את הראש לאחור. בעזרת האצבע המורה, משוך כלפי מטה את העפעף התחתון, ליצירת
 מעיין "כיס". יש לטפטף את התרופה אל תוך ה"כיס"
 שנוצר. עצום עינייך בעדינות. אין למצמץ. 
מיד לאחר טפטוף הטיפות אל העין, לחץ באמצעות 
האצבע האמצעית על הפינה הפנימית של העין. יש
 להמשיך בלחץ 1 עד 2 דקות לאחר הטפטוף אל העין.
 פעולה זו עוזרת להימנע מספיגת התרופה אל תוך
 הגוף ובכך עוזרת למנוע תופעות לוואי.
לאחר השימוש בתרופה, שטוף היטב את ידיך בכדי
 לנקותן משאריות של תרופה.
בכדי להימנע מהפצת זיהום, אין להשתמש באותו 
מיכל של תרופה ליותר מאדם אחד.

         אם נטלת מנת יתר או אם בטעות בלע ילד מן התרופה  התרו  , פנה מיד לרופא או לחדר מיון של בית חולים והבא
אריזת התרופה איתך.
אם שכחת ליטול תרופה זו בזמן קצוב, יש ליטול המנה הבאה כפי שתוכנן ; אך בשום אופן אין ליטול שתי מנות ביחד!
אין להפסיק את הטיפול בלי להיוועץ ברופא ,זה משבש את השליטה בלחץ התוך עיני, דבר זה עלול לגרום לאובדן ראייה.
אין להשתמש בתכשיר זה כאשר אתה מרכיב עדשות מגע רכות. יש להסיר העדשות לפני השימוש בתכשיר, וניתן להחזירן כעבור 15 דקות מהזלפת התרופה לעין. 

יש לחכות פרק זמן של 5 דקות בין נטילת תרופה זו לבין נטילת תרופות אחרות לטיפול בעין.


	תופעות לוואי:
	תופעות לוואי:
בנוסף לפעילות הרצויה של התרופה,

 בזמן השימוש בה עלולות להופיע השפעות לוואי, כגון: יובש בפה,כאב ראש (לא שכיח).
תופעות לוואי המחייבות התייחסות מיוחדת:

עין אדומה(היפרמיה)(מאוד שכיח): המשך/י בטיפול ופנה/י לרופא מיד!
דלקת בקרנית((punctate keratitis,כאב בעין ,רגישות לאור,חוסר נוחות בעין כגון:גירוי בעין,תחושה של גוף זר בעין,יובש בעין,גרד בעין (שכיח): ): המשך/י בטיפול ופנה/י לרופא מיד!
ירידה בחדות הראייה,עלייה בדמעת ,אדמומיות של העפעף, שכבת גלד על קצות העפעף(לא שכיח): המשך/י בטיפול ופנה/י לרופא מיד!
היפר פיגמנטציה של העור, שינוי בצבע העור(שכיח): המשך/י בטיפול ופנה/י לרופא מיד!
בצקת מקולרית (בצקת של מרכז הראיה ברשתית (macular oedema,שינוי בקצב הלב, החמרה באסטמה,סחרחורת,צלצולים באוזניים,עלייה ב- PSA (חלבון המיוצר ע"י הערמונית), צמיחה לא רגילה של השיער:המשך/י בטיפול ופנה/י לרופא מיד!
בכל מקרה שבו הינך מרגיש/ה תופעות לוואי שלא צויינו בעלון זה, או אם חל שינוי בהרגשתך הכללית עליך להתייעץ עם הרופא מיד. 

	4. תופעות לוואי
         בדומה לכל תרופה, השימוש בטרבתן עלול לגרום לתופעות לוואי בחלק מהמשתמשים. אל תיבהל למקרא רשימת תופעות הלוואי. יתכן ולא תסבול מאף אחת מהן.

 אין להפסיק את הטיפול בתרופה בלי להיוועץ ברופא.
תופעות לוואי מאוד שכיחות:
תופעות לוואי הקשורות לעין: 
אדמומיות, שינוי בצבע של הקשתית . 
תופעות לוואי שכיחות:
תופעות לוואי הקשורות לעין: 
דלקת בתוך העין, כאב או נפיחות בעין, רגישות לאור, חוסר נוחות בעין כגון: גירוי ,תחושה של גוף זר ,יובש ,גרד ,ראייה מטושטשת,ירידה בחדות הראייה,עלייה בדמעות,אדמומיות ,שינוי או ירידה בתחושה; גירוי או גרד בעפעף,אדמומיות או כאב בעפעף,נפיחות בעפעף,שכבת גלד על קצות העפעף, שינוי בצבע הריסים, שינוי בצמיחה של הריסים.
תופעות לוואי הקשורות לאיברי גוף נוספים:
כאב ראש, שינוי בצבע העור סביב העין.
תופעות לוואי נדירות:
תופעות לוואי הקשורות לעין: 
 דלקת או זיהום בעין (conjunctivitis) או בקשתית ,הפרעות בקרנית , ראיית הילות, רגישות ,עייפות בעין, עליה בגודל האישון.
תופעות לוואי הקשורות לאיברי גוף נוספים:
אסטמה, קוצר נשימה ,ירידה או עלייה בלחץ דם, שינוי בקצב הלב, סחרחורת, זיהום ויראלי, שיעול ,עייפות כללית, תסמינים של אלרגיה ,גירוי בגרון, אף סתום, שינויים בקול, אי נוחות במערכת העיקול או כיב ,יובש בפה , עצירות, ,אדמומיות או גרד בעור, כאב בכתף, טעם רע בפה.
תופעות לוואי נוספות: 
תופעות לוואי הקשורות לעין:
דלקת בחלק האחורי של העין, עיניים שקועות.
תופעות לוואי הקשורות לאיברי גוף נוספים:
החמרה באסטמה, צלצולים באוזניים, עלייה ב- PSA (חלבון המיוצר ע"י הערמונית).
אם הופיעה תופעת לוואי, אם אחת מתופעות הלוואי מחמירה, או כאשר אתה סובל מתופעת לוואי שלא צוינה בעלון, עליך להתייעץ עם הרופא.


מצ"ב העלון, שבו מסומנות ההחמרות המבוקשות  על רקע צהוב. 
שינויים שאינם בגדר החמרות סומנו (בעלון) בצבע שונה(ירוק). יש לסמן רק תוכן מהותי ולא שינויים במיקום הטקסט.
